
Electric Range with Inducton Cooktop 
Models 

RR30NS, RR30NFS, RR30NIS, RR30NIFS

Page # Description

2 Cooktop Assembly

3 Control Panel Assembly

4 Door Assembly 

5 Oven Cell Assembly

6 Outer Assembly

7 Outer Assembly Parts

8 Base Assembly

9 Miscellaneous

Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Revised 05-14-2013



Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Page 2

  RR30N Range Cooktop Assembly

1

3

8

7

6

5

4

2

Item  Part# Description

1 107281 Induction Box

2 107331 Harness w/Molex Plug, LH                     

3 107332 Harness w/Molex Plug, RH                     

4 107380 Generator, 16/22 1x3WR

Item  Part# Description

5 107383 Ribbon Cable          

6 36834 Gutter, Top Section

7 701751 Glass Panel Assembly          

8 83024 Screw, Phil TRS, #8 X 3/8          

4

5

8



Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Page 3

  RR30N Range Control Panel Assembly

Item Part # Description
1 701829 Control Panel, Assembly

2 83538 PCB Support (not shown)      

3 105334 Controller Mount

4 102377 Relay Board

5 105486 Screw, 6-18 x 3/8”, Plastic                  

1

35

4

7

6

8

Item Part # Description
6 107270 Support, LED Display            

7 107392 Display Module, LED            

8 83708 Screw, Torx Wfr Hd, #8 x 1/2”

9 107329 Wire Harness, Power  
(not shown)

5



Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Page 4

  RR30N Range Door Assembly

Item
External 
Handle
Part #

Built-in 
Handle
Part #

Description

1 701427-021 7016972 ASSEMBLY, DOOR SKIN

2 13659-001 NA ASSEMBLY, DOOR HANDLE

3 72511CH 72511CH LOGO, DACOR, 4”, CHROME

4 107221B 107221B HEAT SHIELD

5 105353 105353 INSULATION, SIDE DOOR

6 105352 105352 INSULATION, TOP DOOR

7 72711 72711 HINGE, LEFT

8 72710 72710 HINGE, RIGHT

1 For complete door assembly, order part # 701426-03 which 
includes handle and Dacor logo on front.
2 For complete door assembly, order part # 701698-02 which 
includes Dacor logo on front.

Item
External 
Handle
Part #

Built-in 
Handle
Part #

Description

9 72968 72968 WINDOW PACK

10 100015 100015 GASKET, WINDOW PACK

11 701428-043 701428-053 ASSEMBLY, DOOR LINER

12 701430BP4 701430BP4 DOOR LINER

13 100026 NA SCREW, #10-32 X 2.0, TORX

14 105510-01 105510-01 HINGE BRACKET COVER, RIGHT

15 105510-02 105510-02 HINGE BRACKET COVER, LEFT

16 83263 83263 SCREW, PHIL TRS, #8 X 3/8

3 Pre-assembled, includes door liner, window pack with gasket, hinges, 
hinge covers, all insulation, heat shields and air deflectors.

4 Door liner alone.

1

3

16 14

12

5 8

9

10

11

13

15

7
6

5

4

External handle version shown

2



Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Page 5

  RR30N Range Oven Cell Assembly
1

2

3

355

207

69

6

10

10

11

12
13

14

15

16

18

8

30

19

32

17

Item Part # Description

1 100090 Door Latch

2 72752 Temperature Sensor

3 102369 Broil, Element

4 7006331 Convection Fan Motor1

5 1071112 Assy, Light, Halogen2

6 72348 Receptacle, Hinge

7 105991 Latch Plate

8 105485 Smoke Eliminator, Top

9 105366 Gasket, Cell

10 106991 Support, Rack

11 106573 Bake, Element
1 Includes fan blade, hex nut and washer
2 Includes light bulb

Item Part # Description

12 105329BP Convection Baffle

13 82891 Filter, Convection

14 107116 Duct, Smoke Eliminator            

15 105919 Bake Pan

16 83618 Rubber Bumper

17 105917 Case Top

18 106976 Insulation, Broil, Top

19 106977 Insulation, Case Side             

20 106978 Insulation, Case Back             

21 107104 Insulation, Broil                 

22 36280 Mounting Plate, Conv Mtr                  

23 107105 Broil Pan             

24 72717 Socket, Meat Probe     

Item Part # Description

25 72755 Smoke Eliminator, Bot.

26 80168 Insulation, Conv. Motor

27 82377 Convection Element

28 107239 Holder, Bake Element              

29 701770 Case Back

30 701692 Case Side, RH

31 701693 Case Side, LH

32 92321 Switch, Hi Limit          

33 Not replaceable         

34 83708 Screw, #8 x 1/2, Torx

35 83379 Screw, Slot, #8 x 1/2”

36 83709 Screw, Torx,  
#10 x 1/2”, Black

37 83023 Screw, Slot, #10 x 3/8”

18

19

21

22

4

31

29

23

24

25

26

27 28

4

37

 37

33

 34

37

 34  34

34 

 34

 34

 37

34

37

 36

37



Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Page 6

  RR30N Range Outer Assembly

3

8

9

11

15

6

2

7

14

10

18

1

5

4

12

2

1

17

16

19

20

21

22

23

24

25

26

27

13

32

32

30

33
29

30
32

32

31



Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Page 7

  RR30N Range Outer Assembly Parts

Item
Part # 

Freestanding 
Units

Part # 
Slide-In 

Units
Description

1
701676-011 NA Panel, Side, LH

NA 701677-012 Panel, Side, LH, 3 1/4”

2
701676-021 NA Panel, Side, RH

NA 701677-022 Panel, Side, RH, 3 1/4”

3 107316 107316 Cover, Electrical

4 102554-02 102554-02 Power Cord, 50 Amp

5 107264 107264 Side Support, LH

6 107265 107265 Side Support, RH

7 107266 107266 Rear Panel, Top

8 107267 107267 Electrical Chassis

9 102384 102384 Terminal Block

10 102385-023 NA Adaptor, 1.125

11 105988 105988 Relay Board Support

12 105322 105322 Air Deflector, Cool Fan

13 107307 107307 Rear Exhaust, Right

14 107282 107282 Rear Cover

15 107368 107368 Cover, Cooling Fan

16 107308 107308 Box, Electrical

17 107289-01 107289-01 Backguard Bracket, Left                 

18 107117 107117 Box, Rear Panel                   

19 107119 107119 Cover, Relay                      

20 107289-02 107289-02 Backguard Bracket, Right                

21 107202B 107202B Grill, Intake

22 701659 701659 Panel, Kick                  

23

107715-02         107715-02  Backguard, 3”

107715-01          107715-01     Backguard, 6”

107715-03        107715-03    Backguard, 9”

24 701739-01      701739-01          Post Trim, LH                      

25 701739-02      701739-02    Post Trim, RH                   

26 82986 82986 Cooling Fan            

27 NA NA Base (see page 8)           

28 102403 102403 Ground Screw (not shown)

1 Models RR30NS[-C], RR30NFS[-C] 
2 Models RR30NIS, RR30NIFS
3 Not used on models that end in -C

Item Part # 
Slide-In 

Units
Description

29 83555 Screw, Washer, Fiber                  

30 83263 Screw, #8 x 3/8, Black                 

31 105737 Screw, #8 x 1 1/4                 

32 83023 Screw, Slot, #10 x 3/8”

33 83708 Screw, #8 x 1/2, Torx

- 107283 Wiring Harness, Main (not shown)

- 102403 Grounding Screw, #10 (not shown)

- 92191-01 Bushing, Split, .75 dia

- 92191-02 Bushing, Split, 1.0 dia

- 92191-03 Bushing, Split, 1.375 dia



Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Page 8

Item Part # Description

6 107213 Exhaust Deflector                 

7 83023 Screw, Slot #10 x 3/8

- 105733-02 Anti-Tip Bracket (not shown)

- 701555 Hardware Kit Anti-Tip Bracket (not shown)

  RR30N Range Base Assembly

5

4

1

2

3

6

7

Item Part # Description

1 83359 Leg

2 107212 Panel, Base

3 701724 Base Leg Rail

4 105922 Exhaust Plate

5 107210 Base Box

7

3

7

7



Dacor Technical Service • 14425 Clark Avenue Industry, CA 91745 • Phone 800-353-2267 • FAX 909-348-5601

Page 9

  RR30N Range Accessories

Item Part # Description

1 107112 Light Bulb, 120 Vac, 20 Watt 

2 72723 Meat Probe

3 82499 Scraper, Ceran

4 A300  Cleaning Creme, Ceran

5 102402 Cup Washer

6 701464 GlideRack Oven Rack

7 106992 Standard Oven Rack

1
23

4

6

5

7


	Click Here: 


